4 ENTERPRISE

h{ FLORIDA.

FLORIDA DEPARTMENT o
ECONOMIC OPPORTUNITY

2018-2019 Florida Job Growth Grant Fund
Public Infrastructure Grant Proposal

Proposal Instructions: The Florida Job Growth Grant Fund Proposal (this document) must be completed
by the governmental entity applying for the grant and signed by either the chief elected official, the
administrator for the governmental entity or their designee. Please read the proposal carefully as some
questions may require a separate narrative to be completed. If additional space is needed, attach a word
document with your entire answer.

Governmental Entity Information

Name of Governmental Entity: City of Clermont
Government Federal Employer Identification Numbe_

Primary Contact Name: Shannon Schmidt
Title: Economic Development Director

Mailing Address: 685 W. Montrose Street
Clermont, FL 34711

Phone Number: 352-241-7355
Email: sschmidt@clermontfl.org

Secondary Contact Name: James Kinzler
Title: Capital Projects Director

Phone Number: 352-241-7356

Public Infrastructure Grant Eligibility

Pursuant to section 228.101, F.S., the Florida Job Growth Grant Fund was created to promote economic
opportunity by improving public infrastructure and enhancing workforce training. Eligible entities that wish

to access this grant fund must submit public infrastructure proposals that:

* Promote economic recovery in specific regions of the state, economic diversification or economic
enhancement in a targeted industry (View Florida’s Targeted Industries here).

« Are not for the exclusive benefit of any single company, corporation or business entity.

« Are for infrastructure that is owned by the public and is for public use or predominately benefits the
public.




2018-2019 FLORIDA JOB GROWTH GRANT FUND

1. Program Requirements:
(If additional space is needed, attach a word document with your entire answer.)

Each proposal must include the following information describing how the project satisfies
eligibility requirements listed on page 1.

A. Provide a detailed description of the public infrastructure improvements.
See attached.

B. Provide location of public infrastructure, including physical address and county of project.
See attached.

C. Is this infrastructure currently owned by the public? Yes No

If no, is there a current option to purchase or right of way provided to the County?
See attached.

D. Provide current property owner.
See attached.

E. Is this infrastructure for public use or does it predominately benefit the public?

Yes No
See attached.

F. Will the public infrastructure improvements be for the exclusive benefit of any single company,
corporation or business entity?
Yes No

See attached.




PUBLIC INFRASTRUCTURE GRANT PROPOSAL

G. Provide a detailed description of, and quantitative evidence demonstrating, how the proposed
public infrastructure project will promote:

» Economic recovery in specific regions of the state;
« Economic diversification; or
» Economic enhancement of a Targeted Industry (View Florida's Targeted Industries here).

o Describe how the project will promote specific job growth. Include the number of jobs that
will be retained or created, and in which industry(ies) the new net jobs will be created using
the North American Industry Classification System (NAICS) codes. Where applicable, you
may list specific businesses that will retain or create jobs or make capital investment.

o Provide a detailed explanation of how the public infrastructure improvements will connect
to a broader economic development vision for the community and benefit additional current

or future businesses.
See attached.

2. Additional Information:
(If additional space is needed, attach a word document with your entire answer.)

A. Provide the proposed commencement date and number of days required to complete
construction of the public infrastructure project.

See attached.

B. What permits are necessary for the public infrastructure project?
See attached.




2018-2019 FLORIDA JOB GROWTH GRANT FUND

C. Detail whether required permits have been secured, and if not, detail the timeline for securing
these permits. Additionally, if any required permits are local permits, will these permits be
prioritized?

See attached.

D. What is the future land use and zoning designation on the proposed site of the infrastructure
improvements, and will the improvements conform to those uses?

See attached.

E. Will an amendment to the local comprehensive plan or a development order be required on
the site of the proposed project or on adjacent property to accommodate the infrastructure and
potential current or future job creation opportunities? If yes, please detail the timeline.

Yes No
See attached.

F. Is the project ready to commence upon grant fund approval and contract execution? If no,

please explain.
Yes No
See attached.

G. Does this project have a local match amount? Yes No

If yes, please describe the entity providing the match and the amount.
See attached.

H. Provide any additional information or attachments to be considered for this proposal. Maps and
other supporting documents are encouraged.

See attached.




PUBLIC INFRASTRUCTURE GRANT PROPOSAL

3. Program Budget
(If additional space is needed, attach a word document with your entire answer.)

Estimated Costs and Sources of Funding: Include all applicable public infrastructure costs and

other funding sources available to support the proposal.

1.) Total Amount Requested $4.500,000.000
Florida Job Growth Grant Fund

A. Other Public Infrastructure Project Funding Sources:

City/County %
Private Sources $
Other (grants, etc.) $ Please Specify: See attached

Total Other Funding $4.500,000.00

B. Public Infrastructure Project Costs:

Construction $
Reconstruction $
Design & Engineering $
Land Acquisition $
Land Improvement $
Other $ Please Specify:
Total Project Costs $

Note: The total amount requested must be calculated by subtracting the total Public
Infrastructure Project Funding Sources in A. from the total Public Infrastructure Project Costs

in B.

34



2018-2019 FLORIDA JOB GROWTH GRANT FUND

C. Provide a detailed budget narrative, including the timing and steps necessary to obtain the
funding and any other pertinent budget-related information.
See attached.

4. Approvals and Authority
(If additional space is needed, attach a word document with your entire answer.)

A. If the governmental entity is awarded grant funds based on this proposal, what approvals must
be obtained before it can execute a grant agreement with the Florida Department of Economic
Opportunity (e.g., approval of a board, commission or council)?

See attached.

If board authorization is not required, who is authorized to sign?
See attached.

B. If approval of a board, commission, council or other group is needed prior to execution of
an agreement between the governmental entity and the Florida Department of Economic
Opportunity:

i.  Provide the schedule of upcoming meetings for the group for a period of at
least six months.

ii. State whether entity is willing and able to hold special meetings, and if so,
upon how many days’ notice.

See attached.

C. Attach evidence that the undersigned has all necessary authority to execute this proposal on
behalf of the governmental entity. This evidence may take a variety of forms, including but not
limited to: a delegation of authority, citation to relevant laws or codes, policy documents, etc.
See attached. |




PUBLIC INFRASTRUCTURE GRANT PROPOSAL

l, the undersigned, do hereby certify that | have express authority to sign this proposal on behalf of the
above-described entity and to the best of my knowledge, that all data and information submitted in
proposal is truthful and accurate and no material fact has been omitted.

..  City of Clermont
Name of Governmental Entity:

Darren S. Gray City Manager

Name and Title of Authorized Rep tive:

Representative Signature:

Signature Date: | l




&
CLERMONT

_/-_—\ hoice of Champions:

City of Clermont
Florida Job Growth Grant Application

1. Program Requirements

A. Provide a detailed description of the public infrastructure improvements.
B.
About City of Clermont Utility Infrastructure Grant Request

The City of Clermont requests grant funding to provide for utility service extension within
the City utility service area. At present, the City does not have extension of utility service
to the subject area (Wellness Way Area). In order to facilitate economic objectives in a
timely fashion and current economic development opportunity, the City must extend
utility service connectivity to this area. Utility extension is a critical path for the City
Economic Objectives.

At present, a private-sector development known as Project Olympus is seeking to
develop within the City of Clermont utility service area. Further, the project is seeking to
develop in the aforementioned, Wellness Way Area, which is presently without utility
service connectivity. Utility service is a critical path to activating the economic
opportunity Olympus provides. Without utility connectivity, Project Olympus cannot
advance.

Project Olympus is able to activate significant employment and economic opportunity for
the City, region and state. Over 5,600 employment opportunities in targeted sectors will
be created. To this end, as you will read further in the Economic and Fiscal Impact
studies, Project Olympus will be a world-class destination for Olympic and professional
sports training and events placing the City of Clermont, Central Florida and the State of
Florida on a world showcase and platform.

The City of Clermont provides potabie water, wastewater, and reclaimed water utility
services to its customers. Utility extension and service is critical to the advancement
and attainment of the city economic objective.

The potable water system has a Florida Department of Environmental Protection
(FDEP) permitted capacity of 20.3 million gallons per day (MGD) maximum day demand
(MDD). The water system consists of three high service wells which pump directly into
the distribution system, two water treatment plants (WTPs), and approximately
1,240,000 linear feet (235 miles) of transmission/distribution pipelines ranging in
diameter from 1-inch to 24-inch. The source of supply is groundwater from the Floridan



Aquifer. Treatment includes aeration for hydrogen sulfide removal and chiorination for
disinfection.

Wastewater treatment is provided by the East-Side Water Reclamation Facility (EWRF).
The facility has a FDEP permitted capacity of 4.0 MGD annual average daily flow
(AADF) with effluent disposal to non-restricted public access reuse sites and a series of
onsite rapid infiltration basins. The EWRF is an activated sludge plant consisting of
influent screening, grit removal, splitter box, pre-anoxic basin, aeration, secondary
clarification, chemical feed, filtration, and chlorination with an aerated sludge holding
tank and dewatering of biosolids.

The wastewater collection and transmission system include 66 lift stations,
approximately 827,000 linear feet (157 miles) of gravity sewer with pipe diameters
ranging in size from 6-inch to 21-inch and approximately 273,000 linear feet (51.8 miles)
of force main with pipe diameters ranging in size from 2-inch to 30-inch. Reclaimed
water from the EWREF is provided for residential irrigation.

The City plans to expand the water and wastewater systems to serve the Olympus
development. It is proposed that a 16-inch water main and 12-inch forcemain be
constructed along US27 to serve the development. The 16-inch water main will connect
to an existing 16-inch water main to ensure adequate flow and pressure to the
development. A master lift station will be constructed within Olympus and a 12-inch
forcemain will be routed along US27 and tied into an existing 12-inch forcemain.

About Project Olympus:

Olympus Sports and Entertainment Group is a Florida, Limited Liability Company and
manager of Olympus Clermont, a landmark sports, wellness, fithess and entertainment
development. Designed as a platform for sustainable growth, Olympus features a
scalable and synergistic array of development zones, each with its own unique purpose
and programming. Together, they produce a combined effect greater than the sum of
their separate parts.

Multi-sport competition and training venues for professional, amateur, collegiate and
Olympic athletes. Owner operators include celebrities, legendary coaches and global
sports brands.

Leading edge wellness, fitness and sports medicine for athletes, individuals, businesses
and communities. Owner operators include fitness icons, sports medicine and sports
science physicians and groups, sports performance coaches and trainers, healthy living
and wellness spas and renowned orthopedic physicians and groups.

World class hospitality, dining, entertainment and shopping and office/conference
venues for visitors, businesses and communities. Owner operators to include premier
restaurateurs, retail brands, leading hotels/resorts and specialized mixed-use



developers. Residential neighborhoods, tennis and wellness villas, multi-family
residences for guests and residents who choose to call Olympus home.

Fishkind and Associates performed an economic and fiscal impact analysis for the
proposed Olympic Sports Project to be located within the City of Clermont.

The residents, employees and visitors associated with Olympus will generate an on-
going, permanent economic impacts each year for the community generating 5,681 jobs
with earnings of $118.3 million, and a total local output of $342.8 million.

Olympus is projected to have a taxable value of $1.4 billion at buildout and generate
over $5.9 million in operating ad valorem revenue for the City of Clermont. Olympus is
projected to generate positive net fiscal benefit of $4.6 million per year for the City at

buildout.
Permanent Labor iricome Output
Impacts
Direct Effect $85,870,592 $235,851,069
Indirect Effect 547 $15,698,907 $51,346,262
Induced Effect 501 $16,752,269 $55,661,583
Total Effect 5,681 $118,321,768 $342,858,914
Net Fiscal Impacts
Year Total Taxable | Ad Operating | Cperating Net Fiscal
Value Valoreiri Revenue Expenditure | Impact
2025 $1,410,773,051 | $5,933,853 | $8,283,890 | $3,668,649 | $4,615,241
Phasing of Olympus
Phase | Phase I Fhase Il Phase IV Phase V
2019 2020 2021 2022 2023-2025
Infrastructure | X
Welcome X X
Center
Hotels X X X
Sports X X
Training
Facilities
Sports X X X
Stadiums




Fitness and X X
Wellness
Center

Entertainment X X
Venues

Mixed Use X X X
Zones

Residential X X X

C. Provide location of public infrastructure, inclilding physical address and
county of project.

The public wastewater, water and associated water utility infrastructure, will be
located along South US27 in right-of-way.

D. Is this infrastructure owned by the public?
Yes, the infrastructure would be located in FDOT right of way.

E. Provide current property owner
See Map.
The attached maps highlight both the utility corridor in which City of Clermont utilities
will be extended along the US27 corridor. This is the direct route, in which the City of
Clermont will extend water and waste water from the current plant operations on (insert
address) US27.

An additional map is also attached which highlights the Olympus site and development
program.

F. Is this infrastructure for public use or does it predominately benefit the
public?

While the extension of City of Clermont waste water, water and reuse utilities are critical
for Project Olympus in activating economic impact and opportunity, the extension of the
aforementioned utilities benefit the public in multiple avenues. First and foremost, the
extension of utilities for waste water, water and reuse are Enterprise Fund generating.
At the same time, the public benefits from the private sector employment activation that
without the extension of public utilities, would not be possible. Similar, the public
benefits from the opportunity to participate in the good, services and activities which